Yi0JElectric]R/ G CarBI0 EHRG




Specification / BA{iSRIA

BEFORE YOU START

Before building and operating your 3RACING SAKURA FF, you must read through all of the operating instructions and instruction manual
and fully understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the
instructions before beginning assembly. Make sure you review this entire manual. We cannot accept your SAKURA FF kit for return or
exchange after it has been partially or fully assembled.

$HIHIT TAHREIIC

3RACING SAKURA FFOAETI TEIRE T BHIICIE. B T IR EIETREEGHEE £ B Hid G BT EBRELTHY . MELR NI A—JUEBITA LS,
SV EBRLATEIV. 2TODIETEF LABHHICGHTTERELTHS. 2V AVOETITESBS TEV. BRSO 2STATE CE CHAHT
EESEIS TFEONBRO—E. HWMI2THSHEUITICEYELES. MRaOBRP ERGEF—YTEEFHADT. S THRIICTVEE,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems,
or guestions, please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at
http://www.3racing.com.hk to find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on
taking excellent care of our customers.

BEERANDYR—h

B ICRE T SR BIROEBEIE S BLTEYETH TOBRICCERHI H 5B S IE B RICIRACING T R—FF— LD X—)b
jp@3racing.com.hk (BAEBHISHCTHE T ETWEE, £ic. BHOD T TH 1 Fhttp://www.3racing.com.hkTIEEEHEBE®. £V F 7 v 7D
BEY. A 73— RUFOMOESROEBEE TRV T E . B BSERICRIFI B LILLTHRAW R 3L 5 TEARYN BV LE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons,
please keep the instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our
SAKURA FF. Using any third party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold
harmless 3RACING for all claims resulting directly or indirectly from the purchase, ownership or use of the product.

TZeigis

RMOEH I T, T XRET SR1ICH BIREHAB Z 55 LB T REREICHSEV T EL, BRGAERSFHAEIT2EHRICEVWT. WO TE
BETESIDICEROO T IV BEDOHREERERT A HIT. SAKURA FFERD 7 v 7 L—F ) —XZRELTEVELE. E=FDHEm
(BRACING7 w77 L—FSA LN DE &) EHEWCEVET L REDRIEE T CICEEYE T BEEIXEEIC, HWEREENICR A E RS
AT2E 2 TORERRAP BELCCEP. MBEOFRIRM G EZTRABTALICBEVET,

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EHEREIREREAE /v Ty TR/ Y Ty TRIAE | FTLOFEIE

English Version / &EBAR: http://o0s.3racing.hk
Japanese Version / BZEEMR: http://www.3racing-jp.com

Specifications / BEZANYY : Tool Include / Bi@IcEZHY—Ib:
Overall Length/2& 385mm
Overall Width/£1g 185mm ~
Wheel Base/R1A—IbN—A 257mm
Tread (F/R)/+LwF (F/R) 157/mm FE/R-270O /U7 SO 2000 5O
SILICON OIL 2000 SIICONOIL  TURNBUCKLE TOOL
Gear Ratio/¥7 L7 2.71:1 (Internal/A >%2—F)U) YUFzAAN - W0FIIFAAL Szl
6.77:1 (Final/ 774 FU: 40T/16T)
Tool Required / B EBEY—Ib:
NN
NN
H“"Haq:“ PLIERS BODY REAMER SCISSORS WIRE CUTTER
sl RFr——<— iEEH DA —HwR—
PHILLIPS WRENCH
PHILLIPS L->rF CA 1L
:Ei ['::“':Eg"'c“ ~ CA GLUE THREAD LOCK
-1 EMM 2 EMM HOBBY KNIFE TWEEZERS CATIV= AL

29 OMM -3.0MM HyE— vk



Gear Ratio / F7L %

Choose gear ratio according to the motor used or running surface condition.
ERTATE—2FLRETRORMIABICKLTF 7L/ FEERUTYE,

i Final gear ratio
Nﬂ. 'ﬂf F'II'II-DI"I QEI'.'II* ??‘fj-‘b

16T 6.77
177 6.37

18T 6.02
Spur Gear teeth

AN—=FTOHE (40T7) 197 5.70

— x2.71
Pionion gear teeth 20T 5.42

E-FFroifE

217 5.16
227 4.92
23T 4.71
247 4.51
25T 4.33

Contents / B##

1. Gear Differential /¥777 - - - - - - - — — — — — — — — — — — — — — 1-2
2. Suspension Arm & Suspension Mount / ¥ A7—L & YAk 3-4
3. Steering System / AFTV/T AT 5
4. Front Bulkhead & Front Bulkhead Cover / ZAZF-I\IbIAYF & 70278 IV FHINv—- - — — — -8
5. Rear Bulkhead & Rear Shock Tower / U7 IN VIV EF &VYT -3y 92 0—- — — — — — — - — — — — 9
é. Battery Mount Assemble / I\yF7Y)—<op0l044¢ - - - - - - - - 10
7. Front Knuckle , Universal Shaft & Upper Linkage / 77 k7210, AZIN\=HIV% TR & TYIN=U0 =9 — 11 -12
8. Rear Up Right & Upper Linkage / U7 - 7Y F72A & T7vN=-Y2H5- — 13
9. Front & Rear Stabilizer / 7O F&Y)7 - A2 ESMYf - — — — — — — 14-15
10. Ol Shock /¥ WNV)2%%7 — - - - - - - - - — — — — — — — — — — — — — - — - — - — - 16 - 17
11. RC Unit Installation / RC2Z¥}FORMHF — — - — — — — — — — — — — — — — — — — — — 18 - 21
12. Upper Deck / 77viN—=7v% 21
13. Bumper & Body Post / I\//I\— & RF1—KRAF 22 - 23
14. Rim Assemble / YL®D#EIET — — — — — — — — — — — — — — — — - - - - - 23
15. Parts Include / B&icg®hd/INn-vY — — — — — 24 - 30

16. Optional Parts & Spare Parts / 73+ IViNn—") &ANFIN-Y — 31-33



1. Gear Differential / ¥7777

MEx154x03
Spacer

Differential Quter Joint A —H—
FATFIa—=gL |

M2 x 10
Pin
4 y (7,
: : f :hhﬁaﬁ
39T Gear Differential Cover M4 x 1.5 | I »
& W W SE’T -'?ﬂ)l ﬁll- D‘Ein " | *
39T Gear Differential Housing (1) i : R

T XFT7TFIN\TTT (1)

18T Bevel Gear 0.8 pitch
18T~<~<JLFF0.8 v F

39T Gear Differential Cover (1)
39T F7774H/3— (1)

—— ”~

397 Gear Differential Housing
Differential Outer Joint (2) T XFTINIIY

FITIR—Ia1Vh (2)

MSx15.4x03

Spacer _ _ _
A= — Differential Cuter Joint

T IR—Ia7}h

M5 x 15.4 x 0.3 Spacer (6)
M5 x 15.4 x 0.3 A—H— (§)

18T Bevel Gear 0.8 pitch (2)
18T~ \NJLF770.8EYF (2)

M2 x 10 Pin (2)
M2x 10 E> (2)

18T Bevel Gear 0.8 pitch
O M4 x 1.5 O-Ring (2) 18TA~YLE P08 v F

M4 x1.50U>% (2)




1. Gear Differential / 7777
b 44

10T Bevel Gear 0.8 pitch

)
10TARALFT0.8Ey F

L [a W) M3.5 X 9.5 0.2
10T Bevel Gear 0.8 pitch (4) 3PS ", 4
10TANLF770.8Ew F (4) M3.5% 9.5 0.2
M3.5 x 23.3 Spacer
Pin AN—YT—
=%

M3.5 x 9.5 x 0.2 Spacer (4)
M3.5x9.5x 0.2 ZX—H— (4)

o

10T Bevel Gear 0.8 pitch
10TAALF 708 v F

M3.5 x 23.3 Pin (2)
M3.5 x 23.3 £ (2)

M3.5x2.5x0.2
Spacer

| - AN

M2.6 x 10 Flat Screw (4)
M2A6Xx 10 FawRAZUa— |4]

2000 SILICON OIL
2000 )31l

M2.6x 10
Flat Screw
FowpkA9)2—

W !
g .\"\. -".--.
e
)

M10x 15 x 4mm Bearing (2) Fill oil fo the differential up to the fop of the Diff pi
f - . A e rennail up 1o 1ihe PO e Pins.
MI10 x 15 x 4mm R77>/%5 (2) . DO NOT fill the diff fo the top of the housing.

FEAIEANBDRFZE Dy TETHANEANT TR,
TR NIT AT Dy TETHANEANTVTTFEL,

MI0 % 15 % 4mm
Bearing
N

Rubber Pad (1)
ZIN\—/\vF (1)

Rubber Pad
SIi—ItwE

|i|.

assemble view
#HI7[




2. Suspension Arm & Suspension Mount / Y X77—L & A7/

M3Ixax1.0

s -
‘\B Pivot Ball —MIT 2mm
4.8mm Ball Stud (2) 7/ ~ bRl
<

4.8mm R—JVAZY F (2] M3x6x1.0 M3 x 46
SD'E]':EI" e EE‘IJ
5.8mm Ball Stud (4) PivotBall 777~

5.8mm ;_ﬁ_”,‘?\éz w R {4] Ediw bf—)l

o: M3 x 6 x 1.0 Spacer (8) X__., '

Front Suspension Arm
ZOVb-HAF—L

M3 x 6 x 1.0 AN—1— (8) f-\
ﬂ M3Ix 12 Note : Please follow the assemble
s Set Screw rocedure for another side.
M6 x L3 x 0.2 Shim (4] sgmm  EYFAZUI- ST BB SR SR T
Mé x L3 x 0.2 2/ Lx (4) Bl Stud
A=Ay E

- Pivot Ball (8)

assemble view
ERy R—)Ib (8)

wH L]
e

M3 x 12 Set Screw (6) M3 x 46 'Y
M3 x 12 &y bRTU1— (6) U7 YAT7 =L Pin 7 N\ Pivot Bal

R iy b F—l
M3 x 12

= |
. wszama Y o
M3 x 46 Pin (4)

M3 x 46 £ (4) M3xéx1.0
Spacer _ cut off 0.5mm
Ar—H— e A i 0.5mm
:U , ¢< Ball Stud
Fivot Ball - F— LAy E
M3 x 12 Button Screw (4) ERYIR—IL | o L
M3 x 12 REAVAY1)1— (4) “ . £y RS~ N
. *ﬁf/& Rear Suspension Arm -

G V577 A —

Set Screw
AP )1—

ZZzm Graphite Chassis | { M3x 12 AT

4.8mm

Ball Stud
R=ILARvE

NMote : Please follow the assemble assemble view

procedure for another side.
O R RO T IEIEFFIC B T AL, ﬁﬂﬂ

Front Suspension Arm (2) ;?r: L3x0.2
T B [P i TR [

CA GLUE [not included)
Méx L3 x 0.2 CAYIL— HRICESHELA)
Shim
Srls,

Rear Suspension Arm (2)
)7 Y RA7—L4(2)

Graphite Chassis
TS7PA b 2rdp—y



2. Suspension Arm & Suspension Mount / X7 —L & A7/

Front
707k

Front Narrow Suspension Mount NFR-0
O bkeFO—H A7/ NFR-O

Front Narrow Suspension Mount NFF-0 (1)
ZOrk-FO—4ATTF NFF-0 (1)

NFR+0" Front Narrow Suspension Mount NFF-0
7O k-FO—%AR 77+ NFF-0

Rear Narow Suspension Mount NRR-20

Front Narrow Suspension Mount NFR-0 (1) V7 +30—H A7+ NRR-20

2Oz Fra—A T2 NFR-O | 1]

Rear Narrow Suspension Mount NRF-05 (1)
7 «>O—¥A<72/F NRF-O3 (1)

® o NRR+20*e @

Rear Narrow Suspension Mount NRF-05
U7-FO—42Z<3 2/ NRF-05

Rear Narrow Suspension Mount NRR-20 (1)
D7+ FA—45 A2 ENRR-20 (1)

M3 x 8 Flat Screw (8)
R s e T |

M3 x B

Flat Screw
Fo2ubA1—

M3 x8
Flat Screw

FoukAS)a—
p
M3 x 8 assemble view
Flat Screw AT [X
FIvkAN)1—



3. Steering System /| RAF 7V VART L

THREAD LOCE (not included
FV A (RIS ASESA)

S—
M3 x 12 Set Screw (1)
NEx 12 X7 e — 1)

|_

M? x 9.5 Steering Post (2)
M9 x 9.5 AT 7T ERAR (2)

SRS

4.8mm Ball Stud (M3 x 6mm) (3)
4.8mm R—JLAZ2 Y F (M3 x 6mm) (3)

O

M3 x 0.2 Stainless Steel Shim Spacer (2)
M3 x 0.2 AF /LA AF—Ib LAA—H— (2)

4.8mm Ball Stud (1)
4.8mm R—)LZZw K (1)

'| M3 x 6 x 2.5mm Bearing (2)

N M3 X éx2.5mm ~7Y4 (2)
M5 X 8 x 2.5mm Bearing (4)
M5 X 8 X 2.5mm R7U4 (4)

M3 x 8 Flat Screw (2)
M3x8 7ZvkAT)a1— (2]

M3 x 6 x 1.0 Spacer (3)
e 0 iy i )

Ol

'm O O ma

Qe

Steering Link (1)
TioerElE el e

Steering Arm - Left (2)
ATFTITT7—1L-Ef (2)

Steering Arm - Right (1)
ATTITT7— L - B (1)

M3 x 12

Set Screw
vk AZU1—

=
mm

M5 x 8 x 2.5mm
4. 8mm E.Eﬂ[ing
Ball Stud ATV
Steering Link R—=ILA2 v F
AT TIN5

Steering Arm - Left
ATTIT7=L-EA

S

M3xéx1.0 Steering Arm - Left
Spacer PSSP~ la-
Spocer AT PP =L - il

A~

. &
THREAD LOCKE -
.:m:r incluchad) .
Tﬂiﬁmfm /@ MS x 8 x 2.5mm
Bearing
: M5 x 8B x 2.5mm ATV T
’ Bearing 2
M3xéx10  NTUFT
Spacer
F k==
4.8mm Ball Stud (M3 x émm)
4.Bmm F—JLZ2w E (M3 x mm)
L /\
R = el Steering Post
ey 73vFA7\a 27U RAR
(MR RERELA)
assemble view
#HIT ]
M3 x & x 2.5mm
Beanng
avaliv
M3 x 6 x 2.5mm
Bearing
" RPULS
M3 x0.2
Stainless Steel M3 x 0.2
Shim Spacer Stainless Steel Shim Spacer
AT VLA ATF— AF LA AF =V LAN——
I L AN —H—

4 8mm Ball Stud (M3 x 6mm)
4.8mm F—=)LA 2y F (M3 x émm])

M3xé6x1.0
Spacer

"
A ——
Steering Arm - Right
AT FUATTF—L - Hfl
assemble view
#0317 ]

-5.




4. Front Bulkhead & Front Bulkhead Cover / 7Y k-1 YF & 7/ k- 18102y FhiI\—

M5x0.2 Front Bulkhead - Right

Stainless Steel Shim Spacer Oz kb ay -5
AT e A AF— i L AN —H—

L MNut
VT

| M5 x8x2.5
— BFc:rTng

Front Bulkhead - Left (1)
ZOy ko~ B - E4l (1)

— 5

Front Bulkhead - Right (1)
O kNI K -5 (1)

THREAD LOCK [not included)
A IS (BRIEEIHEEA)

M3x8

Flat Screw
FowpRAT)1—

M? x 9.5 M5 x 12.5
Steering Post Shaft
ATTFUATHRAL L vl

:Efééfew Frr::qf Eulgheud - x!.eﬁ'

FSwy R4 1— O sy F - A
Front Bulkhead - Right
Oz kb v F - 51l

Steering Track Bridge (1)
maorrdlid =l

M3 x 0.2 Stainless Steel Shim Spacer (3)
MSx02 AF LA AF— I LAN—H— (3)

OE 3mm Nut (1)
3mm F+wv k(1)

M5 x 8 x 2.5 Bearing (2)

Steering Track Bridge
AT TV T S

¥.

- M5x8x25~7Y25 (2) |
Stainless Steel "
shim Spacer @k
R.-.‘T-}‘LHR;R?"— — ‘ﬁ-’
= I LA — 4 — . ».
M? x 9.5 Steering Post (1) t:lsi:_amble view -
M9 x 9.5 RF 7S KA (1) 4877 ‘iﬂ

M3 x 8 Flat Screw (8)
M3 x 8 75w kR4 — (8)

—_—

M3 x 16 Flat Screw (1) i
WG i peda = ] Ball Cap

e [VE o8 A g

M3 x 20 Flat Screw (2)
Wt all s o lis e )

M3 x 25

P M5 x 12.5 Shaft (1) TR ,
" M5x12.5 %7k (1) S—2 IV DI M3x 8
M3 x 20 Flat Screw
°= Flat Screw IZYrAZ)A=
73wk AZ 21—
4.8mm x 15mm Ball Cap (2) E
4.8mm x 15mm R—jLbF+v 7 (2) L ,
, assemble view
M —— L am— 87

M3 x 25 Turnbuckle (1)
M3 x 25 2—>2213w 2L (1)

-b -



4. Front Bulkhead & Front Bulkhead Cover / 7Y k-1 YF & 7/ k- 18102y FhiI\—

Graphite Front Shock Tower (1)
TJS5774 70 ravo427— (1)

~ 4.8mm Ball Stud (M3 x 6mm) (2)
4. 8mm R—)LA 5w F (M3 x smm) (2)

5.8mm Ball Stud (2)
5.8mm HR—JVAZYF (2)

M3 x 6 x 3.0 Spacer (2)
M3 x 6 x 3.0 AR—H— (2)

M8 x 2 Shock Tower Shim (2)
MB x 2 Sraw i —r L | 2)

o]
Ol

M3 x 8 Flat Screw (2)
MSEE =l el )

M3 x 10 Button Screw (2)
M3 x 10 REZA51)1— (2)

Front Bulkhead Cover - Right
Oy FRT— - 50

Front Bulkhead Cover - Right (1)
Zaz k- NNy FHIN— - Bl (1)

Front Bulkhead Cover - Left (1)
Ok Ny RAHIR— - &£/ (1)

Bearing Holder (2)
XTIV TRIVE— (2)

assemble view
$HIT

4.8mm Ball Stud (M3 x mm)

M3 x 10
4. 8mm B—ILZ2w F (M3 x dmm)

Button Screw
i b e b L) e B

Graphite Front Shock Tower
FI27FA 0200 brauiad—

M3 xé6x3.0
Spacer

AN—t— \.

M8B x 2

Shock Tower Shim
LT =5 iy,

5.8mm
Ball Stud

Front Bulkhead Cover - Left .
R ASRY F

00 ks ey B — - 2
M8 x 2
Shock Tower Shim
gy R T—r

assemble view
$H17 ]

M3 x 8

Flat Screw
FowpkA)1—

Bearing Holder
AT )T RIVHE—

Gear Differential
*7T7




4. Front Bulkhead & Front Bulkhead Cover / 7Y k-1 IboAyF & 778 1NNy FHIN\—

Default setting |
BIERGE :

M3 x 8 Button Screw (2)

:D M3 x 12 Button Screw (2)

M3 x 12 Ra>rZX50)a— (2]
—
]

M3 x8 REV/AV1)1—(2)  Rear ) ' Note Position Front
U7 fi wl=ps
M3 x 6 Button Screw (2) .
» p M3 x
M3 X 6 REAVAT)a1— (2) e n e ra

PR A1~
o M8 x 2 Shock Tower Shim (1)
M8 x 2 ¥awa8T— 1 (1)

O M3 x 12 =

Button Screw
M5 x 0.2 Stainless Steel Shim Spacer (2) #4>vAx4Ua—

M5 x 0.2 RF LR RF— IV LAR—H— (2)

M5 x 10 x 4 Bearing (2)
M5 x 10 x 4 X715 (2)

assemble view

12 YAR
M5 x 8 x 2.5mm E?EI’I[‘IQ (2) 177 M5x7x88 M3 x 6
M5 X8 X 2.5mm N7UZT (2) s Gear Aluminum Post ‘ Button Screw
------- e AL#FEZI- EAAT)21—

oo ' o ~":::_:. . M8 x 2
M5 x 7 x 8.8 Aluminum Post (1) B ;

. e Tower Shim
MS X7 x 8.8 ALRA I:” . T bl PIPRRIEE

O

M5x0.2

Stainless Steel Shim Spacer
AF VLA RF =V LAN— Y —

M2 x 10 Pin (2)
M2x 10 £ (2)

_

M35 x 40 Shaft (1)
M5 x 40 %7k (1)

<
\ giﬂr M5 x 10 x 4
F) .
Bennn%
VLY by
M2 x 10
Spur Gear (1) :

MSx 10x 4
Bearing
TV T

Pin
ez e
*. 21 Gocr()
26T 7 (1 ) Spur Gear
sTF7 (1) assemble view A—FT

AT

Gear Cover

3 ! H ._'_. -II . !
27— e
g Bearing
A vl Moy
M5 x 0.2
Stainless Steel Shim Spacer

M3 x 6 AT VLA AF =V LAN—Y—
Button Screw
RRA2 ) a—

17T Gear (1)
17T 77 (1)

ol
i

Gear Cover (1)
F7H/1\— (1)




5. Rear Bulkhead & Rear Shock Tower / U7 I\ JVINYEF & VT -3y 92—

Graphite Rear Shock Tower M3x 12
M3 x 8 TP NTPYav 37— Button Screw

4.8mm Ball Stud (M3 x 6mm) Buffonscrew o RE A1~
—_— g B o 1 —
4.8mm H—IL A% E (M3x émm] TEXAZUL Shock Tower Shim

P ek A Bl IN

MIxé&x20

Spacer
AR~ —

Rear Bulkhead - Left (1)
Y7 INIb I~ R - &R (1)

[ M

Rear Bulkhead - Right (1)  Reor E;;ulkheug gm{el._mghlf
77 -\ b7~y E - 51 “J J7-1bo v A 4|

n _ '-",

Rear Bulkhead Cover - Left (1)
Y77 - INJba Ay FAIR— - £ (1)

Rear Bulkhead Cover - Right (1)
)77 1N~y BA— - B (1)

M3Ixéx20

i 5.8mm M8 x 2
Ball Stud . Shock Tower Shim
F=LARvE 7w are ) —i s
M3Ixé&x20

Spacer
AN—H—

Rear Bulkhead Cover - Left
7 -1 a sy Fh = - AR

Rear Bulkhead - Right
VTR anwy F - 5 Rear Bulkhead - Left

U718y F - 2

M :n: 8
Flat Screw
FSvkAS)1—

Graphite Rear Shock Tower (1)
TZ327A I UFPavo27— (1)

* 4.8mm Ball Stud (M3 x émm) (2)
4.8mm R—)LA2 v F (M3 x 6mm) (2)

5.8mm Ball Stud (2) -
5.8mm R—jLRA& Y (2) o

o I M3 x 6 x 2.0 Spacer (4)
M3 x 6 x 2.0 A—H— 4] L

M8 x 2 Shock Tower Shim (2) Flat Screw
o l M8x2¥3wiy8T—v L (2) 7777
M3 x 12 Button Screw (2)
M3 x 12 REVRA71)a1— (2)
— M3 x 8 Button Screw (4)

M3 X 8 RRZAJV)1— (4)

M3 x 8 Flat Screw (10)

M3x8 75w rRAY1a—(10)

assemble view

RH T[]




6. Battery Mount Assemble / /I\vT)—<7> FOEWFiF

servo Post
Antenna Post H—H Rz Battery Slot Rear

T?T_'_.‘_Hill" Ii:'.}'_.-'_'_l.ll_.ll:l":a"l"*l,l?
ESC Tray : Flanged Nut - 4mm

ESC kL— 32T+ vk - 4mm
Flanged Nut - 4mm (2)  sattery siof Font Left _
729y -4mm [2] HNyrU—Aavk-Z2o02kL2F

M3 x 12 Flat Screw (2)
M3 X 127ZvrADZ)1—(2)
M3 x 10 Flat Screw (1)
M3x 10 75 v rAZ)1—(1)
M3 x 8 Flat Screw (9) ) - .
M3 x8 75w kRZ1— (9) ; | Sl =8
IRyF) =20y 22 1— (2) (8 5 7 3 S e | Battery Slot Rear Left
Antenna Post (1) o A Q_H > (s S
7T HRAR (1) i‘-"'; — <yl
. ; h w

Servo Post (1) o b 5 - : l\
H—ARRAF (1) Flat Screw ! Flat Screw /
73y hl?uﬂL F5vkAS) 21— M3 x 8 M3x 12
M3 x 10 J |

Flat Screw Flat Screw

75wbAsYa— JI7VRAZUI=
Flat Screw }
75wk AT a— Battery Slot Screw
MIx 12 M3 x 8 RwF)—=20v A7) —
Flat Screw
Flat Screw

Battery Slot Rear Left (1) 7ZvRAZVA= S5y
INyFU—Zayk-UPLTH (1)

ESC Tray (1)
ESC FL— (1)

M3 x 8 Flat Screw
M3x8 25vbkA9)a—

0 M3 x 10 Flat Screw
M3Ix 10 75wk AS) 21—

M3 x 12 Flat Screw CORRECT INCORRECT
M3x 12 75w rAZ) 21— IERE FIERE

Battery Slot Front Left (1) () Battery Siot Screw
JNwF—=Z20vk7O0YRLT R “ } Jow T —Z Oy f A A7 —

-

assemble view

#H I [X]

Battery Slot Rear (1)
R L e =T T



7. Front Knuckle , Universal Shaft & Upper Linkage / 702k F921b. A= I\—F v v T+ & Ty IN—) 05—

Universal Shaft & Front Knuckle
A=IN—=YIbe7F &7y 210

M3x 10

E#Lgﬁangr:jrew
R A3 —
M1.6 x 5 Socket Screw (2)

" M1.6x5 Vv R 1— (2)

Universal Shaft Cushion (2)
AN v 7 b Tvia2 (2)

Universal Shaft Cushion
A==y T R owirgy

=\ i Knuckie Am 4.8mm
- Adaptor - 4mm (2] : FuHIT—L Ball Stud
{ O _ ﬂg‘j‘g._ 4 2 Ball Stud : F— LAY [
oy / -4mm (2) Universal Shaft - 44mm =AY E
4 -Bmm Bﬂ" SfUd {4} A= /—HilEsy 7k - 44mm
4.8mm R—JVRAZ Y (4) Max12 w\1
M2 x 10 Pin {2] L‘Fgﬁ;’;g? o By kA7 — i
n u :
M2x 10 E> (2) I5VF1—F 1 14.5mm

C-Hub

M3 x 12 Set Screw (2) T

M3 x 12 v h 22— (2)
l/ "\ M5 x 10 x 4 Bearing (4)
Wt/ M5 x 10X 4 X727 (4)

M3 x 10 Button Screw (4)
M3 x 10 REVRT1)1— (4)

-ME.? S A e EEMUEEN, |, .
M5.7 x 5.5 753 Fa2—7(2) FangedTube

M3 x 10

Button Screw
AR 1—

TP Fa—F
MS.7 x 4.2 Flanged Tube (2]
SEL SRA S T i Ee= T )

Universal Shaft - 44mm

==Yy 7 - 44mm
Knuckle Arm (2) ME 10 4
FwZIb7— L (2) Bearing

_F)T

Adaptor 4mm
FHET2— 4mm P

C-Hub Left (1)
CINTEM (1)

C-Hub Right (1)

M1.6x5
I\ f Socket Screw _
SR ) Vi ARG a— .. assemble view
MSIM ' ——
| Mote : Please repeat the assemble step for remaining set.
Universal Shaft - 44mm (2) CAR HUDEFEcBRLTRYDOLY FEHEII I,

2AZ/N—% I+ T b - 44mm (2)

-11 -



7. Front Knuckle , Universal Shaft & Upper Linkage / Za¥ ;- FY21b. L=IR—H Vv T+ &TvIN=) 20—

4.8mm x 15mm
Front Upper Linkage Ball Cap
Zaybk-TyN=\r— R—IbFrw S

M3 x 32

;urqt:ﬁck;eb assemble view
AN ﬁaﬂ

I 17mm !

“ 4.8mm x 15mm

Steering Linkage Ball Cop.
4.8mm x 15mm Ball Cap (8) RFFULTY b= R—FryT
4.8mm x 15mm HR—jLF+v 7 (8)
M S 1™ 71

M3 x 40 ;
M3 x 32 Turnbuckle (2) Turr‘?bu::kle assemble view
M3 x 32 Z— Vv )b (2) el | | #H17Y
26mm

) Y 17111 YN Mote : Please repeat the assemble step for remaining set.
M3 x 40 Turnbuckle [2} CAE MHIDIEFECE2ELTRYOLY MBI TEL,

M3 x 40 Z2—>1\w )l (2)

M3 x 22.9 Pin (2)
M3 x 22.9 £ (2)

- M3 x 6 Set Screw (2)
M3xétyvhrA7)a1— (2)

— e

M3 x &

set Screw
try b A 1—

assemble view

AHIZ[X]

Note : Please follow the assemble
procedure for another side.
CHAE : HORAIOEIRIEFICTESR
T,

-12 -



8. Rear Up Right & Upper Linkage / Y7 7Y 754+ & 7yiIN—Yrr—

Rear Upright
U7 -7y TS

4.8mm Rear Quter Shaft
M3x12 Ball Stud YT Pag—ruw bk
Set Screw RV AR E

vk AZUI1—

M1.6 x5 Socket Screw (2) ﬁgﬁ}i@gm \
o s et il o el e )]

(©}ﬁ Adaptor - 4amm (2)
S T7ETZ—-4mm (2) ,Q

g

Adaptor 4mm /

° FATH— - 4mm M2x 10
Pin

4.8mm x 15mm Ball Cap (2)
4.8mm x 15mm R—jbF++v7 (2) M5 x 10 x 4

Bearing
ATV

M3 x 35 Turnbuckle (2)
M3 x 35 Z—1\uy 71 (2)

4.8mm Ball Stud (2)
4.8mm R—ILRZY K (2)

|@ M5 x 10 x 4 Bearing (4)
N4

M5 x 10 x 4 X725 (4)

M1.6x 5

Socket Screw
¥ Yy kA9 21—

MNote : Please repeat the assemble step for remaining set.

CER MHUDIEFECSRLTEVOY FEHEIITEL,

assemble view
#HIT

M3 x 6 Set Screw (2)

M3 x 6 v k&1 1— (2) Rear Upper Linkage ?:?:bif: -
H="r] V3

=

V7 -TyIN= 20—

M3 x 12 Set Screw (2)
e M3 X 12 &Y FRZU— (2)

M2 x 10 Pin (2)
M2x 10 E (2)

el [ e —_

Ball Cap 22mm |
R—ikFeu

e, M3Xx25Pin (2)
M3 x 25 E (2)

Fa
e

Rear Outer Shaft (2)
YT TI2—v Tk (2)

X

assemble view

AHILX]

Rear Upright (2)
7 -7 TS1k (2)

M3 x &

Sef Screw
v bAYUa—

Note : Please follow the assemble procedure
for another side.

AR  BIORIOBEIKIEFICTZ2ETEL, assemble view

I
-13 -



9. Front & Rear Stabilizer / 7O/ &7 - RZES A HF—

Front Stabilizer M3 x3 ¢ off
- £ | ‘_ 1. :U G
7070 ARESAY 5;-; E;rgbvl_ ras i 4.8mm x 9mm
Ball Cap
F—ivEeu s

4.8mm x $mm

Ball Cap
Fe=ibFyu

Front Stabilizer - Black [1.5mm]
7O AZESAY— - TFv7 [1.5mm]

M3 x 3 Set Screw (4) \/'___—:;nm

C M3x3+tyrzoUa—(4) S S Y
ﬁ M3 x 10 ;’
et Screw
M3 x 10 Flat Screw (2) ey
M3 x 10 75« rAZ2— {2] B e
o ey
M3 x 10 Set Screw (2) N
M3 x 10 £v k72— (2) Sariee M3x 10 assemble view
oo 17
Stabilizer Mount [Q} Stabilizer Mount = & [
ARESAP—< Ik (2) AZESIY=T I I

Stabilizer Base Mount \

ARESAHF— =TI/

~
Stabilizer Base Mount (2) _-.. ~
ZBES A= R—ZT TV (2) A/

mm Stabilizer Ball (2)
mm A2 EZAHF—R—)l (2)

B
1

2
2

4.8mm x 9mm Ball Cap (2)
4.8mm x 9mm R—)bE*vv 7 (2)

4.8mm x 12mm Ball Cap (2)
4.8mm x 12mm R—)bF+vv 7 (2)

J

Front Stabilizer - Black [1.5mm] (1)
70V M AZ2ESAF—-TZv 7 [1.5mm] (1)

assemble view

AHIZ X

-14 -



9. Front & Rear Stabilizer / 7O/ &7 - RZES A HF—

Rear Siuhllizey
7 ARESALf— Rear Stabilizer - Gold [1.2mm]

Y7 RAEESAH— - T— LK [1.2mm]
rf

M3 x 3 Set Screw (4)
M3x3tvhrA71)1— (4)

0

A

M3 x 10 Flat Screw (2)
WO el e il S

|

M3 x 10 Set Screw (2)
M3 X 10 v FAZUa1—(2)

f

2
Nr O

bilizer Mount (2)
= i

YR
wr O

tabilizer Base Mount (2)

AT = R—-AT 7 (2)

mm Stabilizer Ball (2)
mm A2 EZAHF—R—)l (2)

B
1

2
2

4.8mm x 9mm Ball Cap (2)
4.8mm x 9mm R—)bE*vv 7 (2)

4.8mm x 12mm Ball Cap (2)
4.8mm x 12mm R—)bF+vv 7 (2)

K

Rear Stabilizer - Gold [1.2mm] (1)
)7 RAZ2ESAHF—-J—IVF [1.2mm] (1)

M3 x 3

Set Screw
oy A2 31—

4.75mm

Stabilizer Ball

AREZAHF—R—Il ,
|

M3 x 10 '/
Set Screw

tybAP)1— ¢

N

4. 8mmx 12mm L
Ball Cap
H— L -:a:f\'

Stabilizer Mount
ARESAH—T IV

assemble view Z 2

AH I

-15 -

4. 8mm x $mm

Ball Cap
it | F= -8 L g

cut off

R 4.8mm x $mm
Ball Cap
it | P =l

r

assemble view
il
#H17
M3 x 10
Flat Screw
7SRRI )1 —
M3 x 3
Set Screw

Ao 1—

Stabilizer Base Mount
AR — -7




10. Oil Shock / #1IVv/av7

Adjust Ring (4)
TIv AT (4)

Upper Cover (4)
TH = a0 [

Bottom Cap (4)
RhLFvvT (4)

M11.5x 1.5 O-Ring (4)
M11.5x1.50)% (4)

E-Ring 6 x 2.5 x 0.4mm (8)
EJ>%5 6 x 2.5 x 0.4mm (8)
O-Ring Spacer (4)
OUVTAR—4— (4)

M2.8 x 1.8 O-Ring (4)
M2.8x 1.8 QU7 (4)

O-Ring Cover (4)
et ]

o

E-Ring & x 2.5 x 0.4mm
EU~47 &% 2.5 x 0.4mm

Qil Shock Body
ALz diTa—

58mmx102
Ball Cap
R=ibFvvF :

Shock Piston(3 Holes)
awIEA L (3F—Ib)

M3 x 25.5
Shock Shaft
Dl vl o

Initial assembly

#IFADREIL

SILICON OIL
pbm b o

SILICON CIL
2T

(Use little oil)
(LA ILE#EITFEL,)

4 (Use little oil)

(BPLAAIVEESTTFEL)

O-Ring Spacer

: Bottom Cap
QFceThon=de \\ R Lt vyT
M28x1.8
MI11.5% 1.5 ORINg
s Adjust Ring Oy A o
SR O g

X

CORRECT
IEHE

INCORRECT
A IEH

Plecse Pre-thread the ball end hole using an M3 scraw,
A A k= OEC MAZZ ) 1= RlC =T o FR— LS T F &Ly

Tmm SILICOM OIL

Shock Piston(3 Holes) (4)
avIEAR/(3F—IV) (4)

Shock Silicon Cap (4)
w7/ Fvy T (4)

0D

M3 x 25.5 Shock Shaft (4)
M3 x25.5 3w>v 7 (4)

QOil Shock Body (4)
FALIV3 v RT14— (4)

Shock Top Plastic Cap (4)
v T TSAFvIX+vv7(4)

OC=

5.8mm x 10.2 Ball Cap (4)
5.8mm x 10.2 R—JbF+v 7 (4)

situation.

Cover the shock silicon cap to
shock body, it will case some
oil will leak out, this is a normal

auIRT—IiCauai) A Eey
TERYFITBEE L, DBOA1ILHR
NET. FNEEEORRETT,

1

s g 1Y

1.Fully pull the shock shaft to make the piston at the bottom of the shock body.

Then hold the stock upright and overfill the shock body with stock il slightly.

w7 FEIINT, ARy 3w I RT DRETIC LT TFELY,

_ié_%i_;_’_l by PERFOT., ¥avIRTs—IlCavIFNELP LT OENETEAL
e by

2.5lowly move the piston up and down to allow the bubbles to rise to the top until
no more air bubbles appear.

oAbt kv INFENSL 5. EXAFELTICBEBLTTFTL. SASECRIET.
EA R OBEERITTTILD.

3.Pull the shock shaft to make the piston at the bottom of the shock body again.
Add shock oll as necessary.Let the shock rest for 5 minutes to allow the air
bubbles to escape.

B aw oy 7FESINT., EA R w o R ORETIC LT TFELY,
Thhd, YavidIbERBELTTEL. fSaftthad e, 59¢6hira J"?
EFENTTFEWL,

4 Place the shock silicon cap on top of the shock body from a side.
Some oil will leak out and it is normal. o

wawHZ ) Qudew TEHSIC, YavIRT—lcBRYUARITTTFIL,
BEOFA IV ENTRSOBEROE AT,

Upper Cover

5.Fully tighten the cap and clean off any excess oil.
7‘9 Fuit—hi—

Fry F‘E’Lﬂi]“JEE*JﬁH%&Eb‘GﬁTx WhlcA A ILERITTFEL.
! ! @CDEEECT

Shock Top Plastic Cap
vavd by I ISAF Iy S

>

RN

Shock Silicon Cap
g ) JwEewd

INCORRECT
FIER

-16 -



10. Oil Shock / #1IVv/av7

Front Qil Shock / 7O k- A1 iaya
M1.5x 13 x 21 T5.5 Spring
M1.9x 13 x21 T5.5 R4

Shock Spring Base Cover (4)
AW IR T TR—ZAH1\— (4)

M1.5x 13 x 21 T5.5 Spring (2)
M1.5x13x21T5.5 AF1)>45 (2)

Rear Qil Shock /Y7 XA Iirav

M1.5x 13 x 21 Té Spring
M1.5x 13 x 21 Té AFU%

Sh-::c;?c spjjfn:'lng{;mse ?Jnger
AWPR I AT R—A I —
M1.5x 13 x 21 Té Spring (2) Sl -

M1.5x 13% 21 Té6 AFU% (2)

Front
70k

Front Oill Shock / 70k F11biavd Rear Qil Shock /U7 -F A Ivirayy
M1.5x 13 x 21 T5.5 Spring M1.5x 13 x 21 Té Spring
M1.5x 13 x 21 T5.5 2724 M1.SXx 13 %21 T6 A%

assemble view

47 ' 4R 7

assemble view

-17 -



11. RC Unit Installation / RC=v FOMY{FLT

o M3 x 6 Button Screw (2)
M3 X 6 RE2/ATV) 21— [2] Hanged Nut - 4mm

m]:O e, ‘ A v 4 . | . 259wk - 4mm
4.8mm Ball Stud (M3 x 9mm) (1) S\ LR —
4.8mm R—)LZAZ2vEF (M3 x 9mm) (1)

o. M3 x 6 x 3.0 Spacer (2)  48mm Ball Stud (M3 x 9mm)
M3 X 6x 3.0 AR—H— (2) 48mm KR (M3xImm)

M3 x6x3.0
Spacer
Ar—H—

Battery Slot Screw
Ry rF)—=AQwFA2)1—

Flanged Nut - 4rmm
75wk - 4mm

Battery (not included)
Hur)— (EBRicEIHEEA)

Battery Slot Screw

RyFU—ZOwvkA2)a—
Motor [not included) v J a
E—F— (BRICESHELEA)

o M3 x3

Set Screw
twhkAZ)21—
inot included /
SRCEESHEEA)

48 Pitch Pinion Gear 18T(not included)

Button Screw 2 ;
R 27)1— 48 EwFE A FF 18T (BRI SHELA)

-18 -



11. RC Unit Installation / RC=v FOMY{FLT

Servo Saver
H—Rt1/\—

ACOMS, KO

ACOMS. KO

Servo Saver - TAMIYA
FUTABA
H—iRt A/ \— -TAMIYA
FUTABA

Servo Saver
H—REeA/\—

Servo Saver Spring - Silver (1)
Y —REeAINATVT-2)1bi— (1)

Servo Saver Spring - Gold (2)
Y—REeA/I—=RAFVT - d—ILF (2)

4.8mm Ball Stud (1)
4.8mm R—JLAZ Y E (1)

M3 x 10 Flat Screw (2)

M3 x 8 Button Screw (2)

U M3x8 #e>z001—(2)

O

M3 Countersink Washer (2)
V) i e e s )

4.8mm x 15mm Ball Cap (2)
4.8mm x 15mm R—jbF+v 7 (2)

M3 x 48 Turnbuckle (1)
M3 x 48 22—\ (1)

Servo Saver - SANWA, JR

T —ht 4 /\—-SANWA. JR

— M3 Countersink Washer
M3 X 10 75y bRV~ (2) M3 hovs—svsmysm—

Servo Saver Spring - Silver
H—RBAI =AU -l -

Servo Saver Spring - Gold

Y—Re A=A - I—IVF

assemble view

#H 7]

servo Saver Spring - Gold
Y—ReN—AF )5 - J=ILF

oS . .

Servo saver - SANWA, JR Servo saver - TAMIYA

Servo Saver Spring - Silver
=R I A TV T =) —

ACOMS, KO FUTABA
H—HE111— - SANWA_ JR H—Ft115— - TAMIYA
ACOMS. KO FUTABA

Assemble with Low Profile Servo
EEOY—REORYUFHT

4.8mm
Ball Stud Low Profile Servo (not included)
Servo Saver R—ILRZ>F EEOY—F (REIKREHELA)
H—adtari—
M3 x8
Button Screw
R A7) 21— -
i & e 4. 8mm x 15mm
Ball Cap
F ey | P= <5 B g
v M3 x 48
Servo Saver Turnbuckle
H—it1/i— H—r 1 Vw7

! 32mm I

assemble view

#H Y7 [X]

M3 x 10

Flat Screw
AEup A ) a—

assemble view
fHITX

-19 -



11. RC Unit Installation / RC1=v FOEY{TF

Assemble with Standard Servo
RET—REOMITT

M3 x é6x 4.0

Spacer
Servo Saver AN—Y= 4.8mm Standard Servo (not included)
-I;I-_ﬁt,f'f ’{‘_ Ball Stud BT —N (BRI SoHEEA)
R—ILASy F

Servo Saver - SANWA, JR
ACOMS, KO
H—RtA/\—-SANWA. JR
ACOMS. KO

Button Screw
FRAT) 21—
Servo Saver - TAMIYA
FUTABA /g?
=Rt A/ — -TAMIYA M3 x 8 i
FUTABA Button Screw H—ft a1
- ol e

4.8mm x 15mm

M3 x 10
Servo Saver Flat Screw Efﬂjfggwj’
ﬂ_#.ﬁ,ﬁ {_ Z2ovRAP)1—

M3 x 38
Tumbuckle
A— )il

Servo Saver Spring - Silver (1)
Y—ReAINATIT-21biN— (1)

I | )
27.5mmM  qssemble view

R[]

M3 Countersink Washer

Servo Saver Spring - Gold (2) M3 BB —2 BT g —

H—Re A=A T - J—IVF (2)
4.8mm Ball Stud (2)
4.8mm R—JLZAZYE (2)

0. M3 x 6 x 4.0 Spacer (1) Aa 4.8mm
R=ILZ 2w

M3 x 10 Flat Screw (2) REYAG 2~

ikt g s s — e \
M3 x 12 Button Screw (1)

M3 X 12 K2 A71)1— (1)

M3 x 8 Button Screw (2)
M3 x8 xg>z2501—(2)

C

M3 Countersink Washer (2)
L) i T I e )

4.8mm x 15mm Ball Cap (2)
4.8mm x 15mm A—JjbF+v 7 (2)

I—

R e assemble view
M3 x 38 Turnbuckle (1) #HILX]

M3 x 38 2—>2/\w7ib (1)
-20 -



11. RC Unit Installation / RC1=v FOEY{TF

ESC (not included)
Receiver (notincluded] ESC(BRICRSHELA)
Lir—ri— (EBRICiESSHELEA)

Double Side Stick Tape
AT A EATFvh—7—7

Double Side Stick Tape . il
Azl Var | B G R = e . I i

|
(i III|I||I ”J'”
'IH

Double Side Stick Tape
AINBAEFRTvh—T—7 &

assemble view

#HI7 X

12. Upper Deck / 7vIN—TvF

M3 X &
Button Screw
BRI ) 21—

] [t 6 Upper Deck
Button Screw Tl {—Fus
] I .
M3 x 6 Button Screw (8) REL2T)2

M3 x 6 REV A7) 1— (8)

Upper Deck (1)
7yvii—7rv¥F (1)

:::::

assemble view
$HI7 [




13. Bumper & Body Post / I\/iIN\— & RF+—KRF

cut off 2 - 3mm
WIlT 2 - 3mm

7%

Graphite Upper Bumper (1)
Zh b b [ TRV S B

‘ Bumper (1) t

L=

M3 x 8
Graphite Upper Bumper Button Screw
TSP -Fuii—Is ) — Fa A g —

Foam Bumper
Fa—Lgin—

Front Body Post
20 kRFr—RA

Foam Bumper (1)
==

Bumper
I =

O Bodv Clip (4
RT4—7 )7 (4) gmﬁ
W
o“ 3mm Nut (1)
3mm F+w k(1)

M3 x 8 Button Screw (4)

Flat Screw
Z7SvhkRP)a1—

Ry (o Body Post Cushion * Adjust the Body Post
M3 X8 hFA7Y2— (4] RT1—RAT YAy Cushion to suit the height
M3 x 10 Flat Screw (5) Body Clip of car shell.

RTr—OBREERST S
e RFA—RA Y3 %
AL TTFEL,

MS‘ X ]0‘ __j—:n_:,r }.2?])1_(5] BFr—=41 )

-
e
=
£
-
=
-
-

Body Post Cushion (2)
RT4—RANI w3 (2)

PBEIIIIIIXIXIIIEIED

Front Body Post (2)
00 RT71—KRAK (2)

-
L
e
o =
-
.\_
=

Body Clip
Rra—oU0wr

M3x 10 assemble view

75w hAT)a— LAty
-22 -

Flat Screw



13. Bumper & Body Post / I\/iIN\— & RF+—KRF

Body Post Cushion
RFA—RA RT3

M3 x 10

Button Screw
R 2 ) 21—

Body Clip
RFa—2)wF

M3 x 10 Button Screw (2)
——U M3 x 10 R2>¥Z51— (2)
W Body Clip (4)
RT4—=7)v7 (4) Rear Body Post
YT RFr— KRR
‘ Rear Body Post (2)

V7K TA4—HRAK (2)

Body Clip I8
RFa—7)uT

Body Post Cushion (2)
RT1—RAMT7v3> (2) * Adjust the Body Post Cushion to

suit the height of car shell. _
R4 —DEEABESTABIC.RTr assemble view
—RAFIY 3 ERABLTTFELD, | %817 [

14. Rim Assemble / YLDEITT

Rim

/ L

C

/‘-L

Flanged Nut - 4mm
5Dty k - 4mm :

:"" A
Flanged Nut - 4mm

FSS b - dmm

Flanged MNut - 4mm
Vv k- 4mm

Flanged Nut - 4mm
7T Fyk-4mm

final assemble view

1 Ls (4)
B HAE L[]

Flanged Nut - 4mm (4)
759 F vk -4mm (4)

-23 .-



15. Parts Include / ®G@micEZHBIN—")

Differenﬁ-:::l Outer Joint (2) M10 x 15 x 4mm Bearing (2)

T?F'?'?—Efaff?h (2) M10 X 15 x dmm X724 (2]
M5 x 15.4 x 0.3 Spacer (6)
M5 X 15.4 x 0.3 AN—H— (6)

Rubber Pad (1
M3.5 X 2.5 x0.2 Spacer (4) ﬁLjf ﬂ—irffﬁ‘ ([] ]J
M3.5 LA e ]

39T Gear Differential Housing (1) 18T Bevel Gear 0.8 pitch (2)
TFTTFINIIT (1) R (o 27080y F (2)

10T Bevel Gear 0.8 pitch (4)
10TRNLF770.8E v F (4)

e e o e 2 ol R R [

7 a 'Y
e S [E T

—

| —

Bearing Holder (2)
X7V TRIVE— (2)

M2 x 10 Pin (2)
M2x 10 £ (2)

M2.6 x 10 Flat Screw (4) 2000 SO
M2.6 x 10 75w kR 21— (4) 2000 SILICON OlIL
39T Gear Differential Cover (1) 2000 =)a>A 1)

M4 x 1.5 O-Ring (2)

al cEr e L O M4 x1.509U% (2)

4.8mm Ball Stud (2)
4.8mm R—ILRZwE (2)

5.8mm Ball Stud (4)

5.8mm R—I)LAZY F (4)
OI M3 x 6 x 1.0 Spacer (8)

M3 x 6 x 1.0 AX—1— (8)

Pivot Ball (8)

Ry bR—Jb (8)

Front Suspension Arm (2) Rear Suspension Arm (2)
02k 9AT7—14(2) D7 A7 —1I(2) —

® o NRR+20*e @ NEF+0 M3 x 12 Set Screw {6}

M3x 12 £k RZ1— (6)

I

Rear Narrow Suspensu:-n Mount NRR-20 (1) Front Narrow Suspension Mount NFF-0 (1) M3 x 44 £ (4)
Y7 -FO—8 A< FNRR-20 (1) ZOxbkFO—YA T/ NFF-O (1)

o  JuRFoE @ ol e NFR+0* J  M3x 12 Butfon Screw (4)

M3 x 12 RER71)1— (4)
M n M3 x 8 Flat Screw (8)
Rear Narrow Suspension Mount NRF-05 (1) Front Narrow Suspension Mount NFR-0 (1) M3 x8 7ZvhrA7)a1— (8)
J77-F0—4 A2/~ NRF-0S (1) ZOYpk-FO0—4AI T NFR-O (1)

-24 -



15. Parts Include / ®#GmicZHBIN—

Foam Bumper (1)
4+ —LININ— (1)

Graphite Chassis (1)
S et = )]

Upper Deck (1)
T s e s L

Mé x L3 x 0.2 Shim (4)
M6 x L3 x 0.2 /L (4)

“ ] Steering Arm - Left (2)
m RF T T—Ls - K4 (2)

Steering Arm - Right (1)
AT7VIT7—1 - Bl (1)

o

* 4.8mm Ball Stud (M3 x 6mm) (3)
4.8mm R—JLAZY F (M3 x 6mm) (3)
4.8mm Ball Stud (1)
4.8mm R—JLAZYE (1)

ou M3 x 6 X 1.0 Spacer (3)
M3 X 6% 1.0 ANX—5—(3)

M3 x 12 Set Screw (1)

e M3x12 &y Fx&U2— (1)

Graphite Upper Bumper (1)
TZ77A 0T wi\—INi— (1)

S TURNBUCKLE TOOL (1)
e e A e ] VI )

Graphite Front Shock Tower (1)
G574 -7 Favia7—(1)

Graphite Rear Shock Tower (1)
it G el e e e =

Antenna and Antenna Rod Head (1)
e R S ek Bl i R ]

Double Side Stick Tape
St DR R =)

& Steering Link (1)
@ . Oaiccidl

MZ x 9.5 Steering Post (3)
s M9 x 9.5 AFTVIT KA (3)

M3 x 8 x 2.5mm Bearing (6)
" M5 x 8 x 2.5mm X745 (6)

O M3 x 6 x 2.5mm Bearing (2)
' M3 x6x2.5mm 75 (2)

MS x 0.2 Stainless Steel Shim Spacer (3)
ME X 0.2 A7 LA AF— b LAAS—H— (3)

M3 x 0.2 Stainless Steel Shim Spacer (2]
M3 x 0.2 A7/ A AF—Ib LAN—— (2)

1 3mm Nut (1)
@“ T e T

M3 x 8 Flat Screw (2)
IR SN |

.25 .



15. Parts Include / @GS HBIN—Y

Rear Bulkhead - Left (1)
U7 1N~y - &4 (1)

Front Bulkhead Cover - Right (1) Front Bulkhead Cover - Left (1)
ZOa> k- NboAnyEAIR—-FR/I(1) ZO>k-boAy FAIR— - £/ (1)

Rear Bulkhead - Right (1)
T I K - A6 (1)

Front Bulkhead - Right (1)

vk uboAy R - A4 (1) IEJ?F E}'ﬂiﬂ? Ej? :: iei -Lgr[ﬂ:il[]l )

Rear Bulkhead Cover - Right (1)
Y7712~y B — - &l (1)

Front Bulkhead - Left (1) ezt i,
ZOavk-\IboAy R -E8) (1) 17T F7 (1)
. Steering Track Bridge (1)
M5 x 10 x 4 Bearing (2 a al s
M5 X ]gx4n{?uy%‘((%} ZerrHlE s e L )

26T Gear (1)
26T 77 (1)

o M8 x 2 Shock Tower Shim (1)
M8 X 23w T7— 4 (1)

4

Gear Cover (1)

M5 x 8 x 2.5rm Bearing (2) F7AH/3— (1)

M5 x 8 x 2.5mm X715 (2)

M5 x 0.2 Stainless Steel Shim Spacer (2)
M5 % 0.2 AF LA AF— i L2 —1— (2)

M2 x 10 Pin (2) Spur Gear (1)

M2x 10 £ (2) A= ) O - M5 x 7 x 8.8 Aluminum Post (1)
| M5 x 7 x 8.8 ALIKA (1)
M5 x 40 Shaft (1) M3 x 16 Flat Screw (1) M3 x 6 Button Screw (2)
M5 x 40 >+ 7~ (1) l_‘ M3x 16 75vbrA2)a1— (1) M3 x 6 RRVAD1)1— (2)
l.q M5 x 12.5 Shaft (1) M3 x 20 Flat Screw (2) M3 x 8 Flat Screw (8)
. M5 x 12.5 7+ 7 (1) '—( M3 x 20 75y hRZ1) 21— (2) M3 x 8 75w rR%71)1— (8)

- 26 -



15. Parts Include / ®#GmicZHBIN—

Battery Slot Rear Left (1)
Ry UJ=2A0¥% kU727 (1)

ESC Tray (1)
ESC FL— (1)

Servo Post (1)
H—ARRAM (1)

Battery Slot Front Left (1)
INwr=AOvkeZa>kL7R ()

Flanged Nut - 4mm (2) Battery Slot Rear (1) BG“E‘W Slot Screw (2]
75Ty -4mm (2) JINwF)—Zay kU7 (1) H‘JTU—EEI‘J rARZ')2— (2)
M3 x 12 Flat Screw (2) M3 x 10 Flat Screw (1) M3 x 8 Flat Screw (9)

M3 x 12 75w kA2)1—(2) s i L= G IS = M3 x8 75w rA2U1— (9)

C-Hub Left (1) C-Hub nghf (1)
4.8mm x 15mm Ball Cap (20)
4 Bmm X 15mm R—JbF+vv 7 (20)
Knuckle Arm (2)
Unwersc:l Shaft - 44mm (2)

s e [

A==+ Tk - 44mm (2) Rear Upright (2)
- 'ﬁec"' %“;EF Shﬂffblﬂl V7 -PyTSA b (2) Mg X 35 Lumbuckf {l() }
- T T8~ 07 FR B M3 x 25 Z2—>18w 21 (1
M3 x 25 Pin (2) {©)i sl ki 3 e
e T e M3 x 32 Turnbuckle (2)
M3 x 22.9 I;Lr‘l (2) 4.8mm Ball Stud (4) M3 x 32 2—>1\v 7 (2)
M3 x 22.9 P> (2 i e N —
M2 x 10 Pir {4}[ | T ASmmATLAIVELS) M3 35 Tumbuckle (2)
M2 x 10 B (4) @) M5x10x4Bearing (8)  M3x35&—/\wb (2)
M3 x 12 Set Screw (4) N MSX10XARTUZT (8] a i
= M3x 12 £y b RIU2— (4 M5.7 x 5.5 Flanged Tube (2) Mo x o Tomouckie ()
= M3 X6 Set Screw (4) B V57 %55 7559717 ) st i)
M3 x 6 £y kRZU1— (4) e S—

M5.7 x 4.2 Flanged Tube (2) M3 x40 Turnbuckle (2)
M1.6 x5 Socket Screw (4) v M3 x 40 Z—>JVwa )l (2
LS VIR o E R 573427575727 () et LA/ —
Universal Shaft Cushion (2) — M3 x 10 Button Screw (4) M3 x 48 Turnbuckle (1)
AZIN—=Ho+T b ov3Y (2) M3 X 10 REVRAT)1—(4) M3 x 48 2— Vvl (1)

- 27 -



15. Parts Include / ®G@micEZHBIN—")

4.8mm x 2mm Ball Cap (4)
4.8mm X 9mm R—jbF+ v S (4)

M3 x 10 Set Screw (4)
== M3 x 10 €y RZUa— (4)
M3 x 3 Set Screw (8)

M3 x3 EvhAo)1—(8)

4.75mm Stabilizer Ball (4)
4.75mm AZ2ESAHF—HR—)l (4)

-

Front Stabilizer - Black [1.5mm] (1)

a

Adjust Ring (4)
i PO AT (4)

"--rr

Upper Cover (4)
TR e G

Bottom Cap (4)
NeLFvy7 (4)

M11.5x 1.5 O-Ring (4)
M11.5x1.50U% (4)

E-Ring 6 x 2.5 x 0.4mm (10)
EU>7 6x2.5x0.4mm (10)

O-Ring Spacer (4)
O T ANR—H— (4)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 QU4 (4)

O-Ring Cover (4)
 QUTHI— [4)

Shock Piston(3 Holes) (4)
ay 2 ER /(30— 1V) (4)

Shock Piston(2 Holes) (4)
v EAR(2K5—IV) (4)

Shock Silicon Cap (4)
awo)avFvry S (4)

-28 -

2000 AR2ESA(F— -7y [1.5mm](1)

O 5D

@D

4.8mm x 12mm Ball Cap (4)
4.8mm x 12mm R—JbF+v 7 (4)

Oz
oo

b
—

Stabilizer Mount (4)
ARESAHF—< I/ (4)

Stabilizer Base Mount (4)
AZESAF—-R—AI T/ (4)

M3 x 10 Flat Screw (4)
M3x 10 75w bAZ)1— (4)

Rear Stabilizer - Gold [1.2mm] (1)
sttt (e S IS L el s rminml )

M3 x 25.5 Shock Shaft (4)
M3 x 25.5 ¥3voovTh (4)

Oil Shock Body (4)
A3y RT1— (4)

Shock Top Plastic Cap (4)
AT by T TS AFvIF vy T (4)

5.8mm x 10.2 Ball Cap (4)
5.8mm x 10.2 R—)bF+vv 7 (4)

O=

Ce

Shock Spring Base Cover (4)
Y GRA TG R—ZHI\— (4)

M1.5x 13 x 21 T75.5 Spring (2)
e skl e s il ey

M1.5x 13 x 21 Té Spring (2)
M1.5x13x21 T6 R7)>5 (2)

SO

SILICON QIL
A AN



15. Parts Include / ®#GmicZHBIN—

Bumper (1)
IN2i— (1)

Body Post Cushion (4)
RTIr—RA M v3 (4)

Front Body Post (2)
202k RTa4—RAK (2)

Rear Body Post (2)
)77 RT4—HRAM (2)

Antenna Post (1)
PoTFRAR (1)

Servo Saver
F—iR-E I\—

()

Servo Saver Spring - Gold (2) Servo Saver Spring - Silver (1)
Y—ReA/N\—ATVT -O—IVF (2) H=REe11RRTFUT-21b18= (1)

-29 .



15. Parts Include / ®G@micEZHBIN—")

4.8mm Ball Stud (2) C.\_/&_L Body Clip (10)

4.8mm R—LAZYF (2) Rra—2)v 7 (10)

4.8mm Ball Stud (M3 x 6mm) (4) 4.8mm Ball Stud (M3 x 9mm) (1)
o o Fivxsvk M3xemm) (4 IO Lo kT 2k (M3 x 9mm) (1)

5.8mm Ball Stud (4) OE 3mm Nut (1)

5.8mm HK—JLAZ Y (4) Sz

M8 x 2 Shock Tower Shim (4) :D M3 x 12 Button Screw (5)

M8 x 2 392 T— Ly (4) M3 x 12 R2¥R71 21— (5)

Flanged Nut - 4mm (4) — M3 x 10 Button Screw (4)
7529F vk -4mm (4) M3 x 10 REVRHY1— (4)

M3 Countersink Washer (2) — M3 x 8 Button Screw (15)
M3 3= 0 0y v — (2) M3 x 8 RRZV/AI1)21— (15)

M3 x 6 X 2.0 Spacer (4) M3 x 6 Button Screw (12)

OI M3 x 6 X 2.0 ANX—H— (4) —U M3x 6 Rgvzs)1— (12)
O I M3 x é x 3.0 Spacer (4) M3 x 10 Flat Screw (10)
M3 x 6 x 3.0 AR—t— (4) I Gl et = e ()
O. M3 x 6 x 4.0 Spacer (1) :( M3 x 8 Flat Screw (15)
M3 x 6 x 4.0 AX—H— (1) M3 x8 75w kA7 )1—(15)

-30 -



16. Spare Parts & Optional Parts / ANFTIN=") & FTaFIbix—"0

3RB-B30D
M3 Steel Ball {12pcs)
M3AF—ILFH—Il(12pcCs)

3RB-CM3

M3 Ceramic Diff Ball (12pcs)
M3t 52w o778 —/L(12pcs)

3RAC-BE4815
4 8rmm Ball End (15mm) Set [10pcs)

4.8mmA—ILTF[{15mm)tv{10pcs)

3RAC-BS4806/PK
4. 8mm Ball Stud L=é (10 pcs)
4 Bmmaii— LA %y FESmm (10pcs)

3RAC-BS48HS5/PK
4.8mm Hex Ball Stud L=5 (10 pcs)
4.8mm Hex#—LA# v FESmm (10pcs)

SRAC-BS58HS5/PK
5.8mm Hex Ball Stud L=5 (10 pcs)
5.8mm Hexf— L A4 FRSmm (10pcs)

JRAC-DPO1/PK
Shock Spring Base Cover 13mm
13mm ALZawa AT R—Ahi—

IRAC-DPO2/PK

Shock Spring Base Cover 13mm|offset-1)
13mm AL 3w ATV T A= hI—(F Ty )

IRAC-HFS30F/PK

3.0mm Aluminium Single Servo Arm For Futaba
FutabaB3.0mm ALy 24 )b — R 7 — L

3RAC-HKS30F/PK

AL

3.0mm Aluminium Single Servo Arm For Ko Propo/Sanwa

Ko Propo/Sanwaf3.0mm AL 4 bt —HR7F—1

IRAC-N540/PK
4mm Aluminum Locknut Serrated (8pcs)
4rmm ALO w27y MOZFVER) (8pcs)

3RAC-PN2010

2 x 10 Steel Pin
2 x 10AF =)

JRAC-PG48146
48 Pitch Pinion Gear 14T (7075 w/ Hard Coating)
48w FE=ZAFT16T

SRAC-PG4817
48 Pitch Pinion Gear 17T (7075 w/ Hard Coating)
ABEYFEZ_AFF7ITT

JRAC-PG4818

B e e e

48 Pitch Pinion Gear 18T (7075 w/ Hard Coating)
48w FE—A ¥ 18T

3RAC-PG4819
48 Pitch Pinion Gear 19T (7075 w/ Hard Coating)
ABPvFP=FEFI19T

3RAC-PG4820

48 Pitch Pinion Gear 20T (7075 w/ Hard Coating)
ABEwFE—AFT7207

3RAC-PG4821
48 Pitch Pinion Gear 21T (7075 w/ Hard Coating)
BEYFE=FF 7217

3RAC-PG4822
48 Pitch Pinion Gear 22T (7075 w/ Hard Coating)
A8y F A FTF2N

JRAC-PG4823

/
N

48 Pitch Pinion Gear 23T (7075 w/ Hard Coating)
B FE=F ¥ 7237

ARAC-PG4824
48 Pitch Pinion Gear 24T (7075 w/ Hard Coating)
ABwF A E 7247

3RAC-PG4825
48 Pitch Pinion Gear 25T (7075 w/ Hard Coating)
4By FEZAFF25T

JRAC-TR3Z8

64 Titanium 3mm Tumbuckle - 28mm (2pcs)
S4F 2 3mmA—221 Vv 2 - 28mm(2pcs)

IRAC-TR332
&4 Titanium 3mm Turnbuckle - 32mm (Zpcs)
b4F 2 >3mmA—22 I\ w47 Il - 32mm(2pcs)

3RAC-TR335
44 Titanium 3mm Turmbuckle - 35mm (2pcs)
b4F 2> 3mmA—2/ Vw4 b - 35mm(2pcs)

JRAC-TR340
&4 Titanium 3mm Turnbuckle - 40mm (2pcs)
64F R 2 3mmRA— 22 vyl - 40mm|2pcs)

JRAC-TR348
&4 Titanium 3mm Turnbuckle - 48mm (2pcs)
4F R 3mmA—2/ I\l - 48mm(2pcs)

JRAC-5W03
Stainless Steel 3mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)

AT 2L AAF—ILAmmi LAASA—Y— (0.1/0.2/0.38 (& 10pcsA)

IRAC-SWO04
Stainless Steel 4mm Shim Spacer 0.1/0.2/0.3 Thickness [10pcs each)
AT L AAF—Ibdmmis LAN—— 0.1/0.2/0.3F(&10pcsA)

3RAC-SWOS5
Stainless Steel 5mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AT L ARAF—ILSmMmE LAA—%— 0.1/0.2/0.3F(&10pcsA)

3RAC-SWI10
Stainless Steel 10mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AT L AZF—IL10mmE LAAS—H— 0.1/0.2/0.3F (& 10pcsA)

IRAC-SHAMU

Servo Saver
) ol A

JRAC-WX124/PK
Wheel Adaptor (4mm) - Thick
A — LT ETE—(AmmE)

3RAC-WX125/PK
Wheel Adaptor (5mm) - Thick
A =P HTE2—(5mmE)

IRAC-WC3/PK
Aluminium M3 Countersink Washer (10pcs)
AL M3 A2 B—227«Jwirv—(10pcs)

SRAC-WF305/PK
Aluminium M3 Flat Washer 0.5mm [10pcs)

AL M3Z 5w FO.5mmTwis4—(10pcs) °°°°
3RAC-WF310/PK (e]e]e)
Aluminium M3 Flat Washer 1.0mm (10pcs) oo

AL M3Z7Z¥% F1.0mm7vis+—(10pcs) o
JRAC-WEF315/PK

Aluminium M3 Flat Washer 1.5mm (10pcs)
AL M3ZZw 1.5mm7vis+—(10pcs)

IRAC-WF320/PK
Aluminium M3 Flat Washer 2.0mm (10pcs)
AL M3Z75wR2.0mm7wvi+—(10pcs)

3RAC-WF325/PK
Aluminium M3 Flat Washer 2.5mm (10pcs)
AL M375 v R2.5mm7wise—(10pcs)

3RAC-WF330/PK
Aluminium M3 Flat Washer 3.0mm (10pcs)
AL M37Zw R3.0mm7wie—(10pcs)

3RAC-WF335/PK
Aluminium M3 Flat Washer 3.5mm (10pcs)
AL M3Z7Zw 3.5mm7Tyi+—(10pCs)

JRAC-WF340/PK
Aluminium M3 Flat Washer 4.0mm (10pcs)
AL M3ZZw F4.0mm7wise—(10pcs)

3RAC-WFSB20/PK
Shock Tower Shim [6pcs)
3w I— L(bpCs)

WH-01/WI
1/10 5 Dual Spoke Rim On Road (0 Offset - 2dmm) (8pcs)
1/ 1025 — 57 a7 I AF—2) L-F 20— F[0f 71w F-24mm) (Bpcs)

41502
Pivot Ball - Heavy Duty (8pcs)
vy bR—Il - A\E—F 1—7r(Heavy Duty)(8pcs)

-31 -




16. Spare Parts & Optional Parts / ANFTIN=") & FTaFIbix—"0

4146-10A
24mm D Shape Differential Spacer

24mm Dz A FF 7 AAR—H—

416-10E
POM Differential Bearing Housing
POM 77 FUTINGIT 25T

FFO3-01A

2.6mm Differential Screw Set For #FF3-01

#FF3-01H7 22021 —+whk

FFO3-01B
M2.6 x & Thrust Bearing (2pcs)
FFO3-01AM2.6 x 8AZ A BT )24 (2pCs)

SAK-02RP

Roller Pin
a—>—E>,

SAK-09
Solid Axle Outer Joint (2pcs)
VU FP2RIVT22—31 - (2pCs)

SAK-14
Chassis Downstops Protection Plate
Sy —Downstopsi®@ 7L —k

SAK-25H

Front Suspension Arm (Hard)
70w ke AP —L|IN—F)

SAK-25M

Front Suspension Arm
0O AT —L

SAK-26H

Rear Suspension Arm (Hard)
YT AT —L(—F)

SAK-26M

Rear Suspension Arm
Il r o e IN

SAK-27

Suspension Inner Pin Set
YA F—Ertyh

SAK-28

Suspension QOuter Pin Set
HAT 28— Byl

SAK-29

Rolling Center Shim Set
A—-U 8- bty

SAK-32/PK

Rear Bulkhead
WLV AY Iy LA

SAK-33
Bearing Housing (4pcs)
ATV IG5 (4pes)

SAK-36/WO
Rear Graphite Shock Tower
FPISTPA w2 d7—

SAK-37/PK
Rear Bulkhead Cover
Pl 2sv Fhis—

SAK-408

Universal Shaft Roller
A==y 7kO0—5—

SAK-40C

Universal Shaft Outer Joint
FAAI) 13—

SAK-40E
Universal Shaft 44mm (Steel] (2pcs)
AF—IVEA4mmIZ /A= IL+ T+ (2pCs)

SAK-40F
44mm Swing Shaft - Heavy Duty
44mm AA % T MANE—TF21—7T1—)

SAK-41

Upright
FuTa1

SRCRERI T

SAK-42

King Pin Post
FoERAR

SAK-43

Front C Hub 4 degree
702 k- CNT (48

SAK-44
Knuckle Arms

Fu T — L

SAK-45

Stabilizer Mount Set
AR Y—=go v

SAK-47

Rear Stabilizer Set
U7 A2 ESAF—f v

SAK-48/PK

Aluminium Oil Damper Set
ALF LS 21—

SAK-48A
Damper Plastic Replacement For #SAK-48/PK
#SAK-48/PKR Y I\—TSAF v (358

SAK-48B
Damper O RING Replacement For #5AK-48/PK
HSAK-48/PKR A 21 \—0V) 7 (38 )

SAK-48C
Damper Shaft
H#SAK-48/PKRS 21 \—2% T

SAK-49

Damper Spring Set
A=A T )T w

SAK-49/21425
Damper Spring M1.5 x 21 (4.25)
Lo =270 M1L.S X 21 (4.25%—2)

SAK-4%/21450
Damper Spring M1.5x 21 (4.50)
A= 7)245 M1.5x 21 (4.50%—72)

SAK-42/21475

Damper Spring M1.5x 21 (4.75)
=2 M5 x 21 (4.755%—2)

SAK-49/21500
Damper Spring M1.5x 21 (5.0)
FoR—Z )4 M1.5 % 21 (5.05—2)

SAK-49/21525
Damper Spring M1.5 x 21 (5.25)
A2 T)2F MLS X 21 (5.25%—2)

W

SAK-49/21550
Damper Spring M1.5 x 21 (5.50)
o) R—2. )24 M1.5 x 21 (5.5059—24)

SAK-49/21575
Damper Spring M1.5x 21 (5.75)
LI —A TV M5 X 21 (5.75%—2)

SAK-49/21600

Damper Spring M1.5 x 21 (6.0)
=R M1.5x 21 (6.082—2)

SAK-49/216350
Damper Spring M1.5x 21 (6.5)
A=A )9 M1.5 x 21 (6.5%—2/)

SAK-60/PK
Namrow Suspension Mount RF-0
FO—H A~ 337 HRFOE)

SAK-61/PK

S8

Narow Suspension Mount RF-0.5
FO—HAA 3w RF-0.58)

SAK-62/PK
Narow Suspension Mount RR+20 (RR2 Degree)
FO—HAN3I7 2 MRR2E)

SAK-63/FK

Narrow Suspension Mount RR+30 (RR3 Degree)
FO—HZAAr3T I HRRIE)

-32-



16. Spare Parts & Optional Parts / ANFTIN=") & FTaFIbix—"0

SAK-64/PK SAK-F13/HD
Narrow Suspension Mount RR+40 (RR4 Degree) Rear Outer Shaft
FAO—H A~ 3T/ HRRAE) P Foa—ire7

SAK-65A
Gear Differential Outer Joint For #5AK-45
HSAK-85BAF FPF 77 23— 4 /-

SAK-65B
Gear Differential Spacer Set For #5AK-45
H#SAK-GSEAF T F I AN—H—Lwh

SAK-65C
3.5mm Universal Shaft Cushion For #3AK-45
H#SAK-45A3.5mma—/i—Hlire TR wigss

SAK-F14

Front Stabilizer Set
Ok ARESAMF—twv i

SAK-F15/WO

Graphite Upper Deck
FS77A b TFwili—7Tv¥

SAK-F16/WO

Graphite Bumper Upper Plate
FSIPA I =T wii="TF L=}

SAK-65D SAK-F17

Gear Differential Pin Set For #5AK-65 Foam Bumper
#oAK-60BAF+FT 7E vl FA—=LS N —
SAK-65E SAK-F18

Gear Differential O-Ring Set For #5AK-65
#SAK-6SAFTF 770U v

SAK-65F
Gear Differential Gear Set For #5AK-65
#SAK-85BAFTFF 7+ 7wk

SAK-65H
7075 M3.5 Gear Differential Pin For #5AK-65
#SAK-65B707SBM3 ST TFF I

SAK-635
M5 x 15.4 x 0.3 Spacer (10pcs) For #5AK-65
H#SAK-65FMS X 15.4 X 0.3A~—%—(10pcCs)

Body Post & Bumper
Rr—mAR &I —

SAK-F19
Aluminium Ball Differential System
ALR—=ILTTLAT L

SAK-FIYA
397 Ball Differential Gear & 397 Solid Axle Gear
RTH—ILTFFTF & 9TV K PL2ZILFET

SAK-F20/PK
Aluminium Battery lock Nut
ALwFU—awsdvi

SAK-FO1 SAK-F21

Gear Differential 39T Fast Gear Set
777 39T FrPARFTY b
SAK-FO1A SAK-F22/WO

Gear Differential Plastic Replacement For #5AK-FO1
#SAK-FOVRFTF 77+ T3 AF w o i—y 38 M)

Graphite Servo Stiffener
FSI7A =R AT 71—

SAK-FO2/PK SAK-F23

Aluminiurn Steering System Motor Balancer

ALAT PV T AT L E—R—INFrH—

SAK-FO3/WOQ SAK-F24/PK

Graphite Main Chassis Aluminium Motor Heatsink Front Type

TI37A A —2 ALF—2—b— 22707 217

SAK-F25/PK
Aluminium Motor Heatsink Top Type
ALE—F—bE— b2 (bvT o247

SAK-FO4/PK
Narow Suspension Mount NFR
FO—H A2 NFR

SAK-FO5/PK SAK-F26

MNarow Suspension Mount NFF Aluminium Roller Differential
FO—H AN 3277k NFF AlLO—>—F7

SAK-FO&/PK SAK-F26A

Aluminium Front Motor Mount
AlLZOxFE—F2—TT/F

SAK-FO7

Gear Set
¥rewvhk

SAK-FOB

Gear Box Shaft Set
F¥FPRvIAv T v b

SAK-FOZ/WO

Graphite Front Shock Tower
SS7PA 700 g v —

SAK-F10/PK
Aluminium Front Bulkhead Cover
ALZO MUk oAw Fhi—

SAR-F11

Battery Mount Set
IACTE S B b o8 A

Replacement Roller Differential Gear
O—3—7 7% F 38 &)

SAK-F27 /PK
Aluminium Front Solid Axle
ALZOx vy FP2201

SAK-F27 A

Solid Axle Body
VU PP AR T 14—

SAK-F12

Battery Slot Screw Set
NeF =20y rA7)a1—4Evhk

-33-



110 Electric R/C Lar

SET-UP SHEET / vr 7y Bk SUKIA 5 FF « . V10 BHRCH—

E‘EE [] SARPET [] ASPHALT ;
Yot RS | OIENA O8Ok Qo -
TRACK O :
H— :
TRACTION LOW MEDILM HIGH r 11
name %3| 5 O 0% O% O)4:¢
ESC BATTERIES I SHIM E
gﬁnﬂ';;rmc%unm ESC Fiw — mAh FRONT | '
BODY WING =P mm | mm I
CONTACT M — rE
A P—— ——— TIRES / % 1 4r—
= T SAEL
DATE AIR TEMP. TRACK TEMP. HUMIDITY
Bt w2 H—koh@fl | BE QIAMETER / mm
+ By - bakuindic
MOTOR BRUSH FACE [ySERTS
T—5— Y Fsioz—=z ” A
%ﬁll ﬁ k5w *5'-1"-&.!“: BRUSH COMP:
+  JSLHE - ot
HP_HD{H T SPURGEAR/T ANTI-ROLL BAR / 7 2»F0O—JLs—
FINAL POSITION RACE LENGTH / minutes E=AT AN—FTT -
Bk E L—ARE/ R p /. T p / T FRONT/ 202k REAR /JF
0 88 -
TRANSMISSION/ F5> RS w3y i M‘ =" {L =
" aaium = |,
SHOCKS / aw¥ FRONT / 202k L] VIFETAFL(D=13) L]
FRONT/ 202 REAR /1 )F _
[] BALL DIFFERENTIAL / fi—JLF 7 ] i"'-}.'%:d,:."-:;" .EEE:[?I:J‘!} []
O MI5x133x21mmT425  [] ] ROLLER DIFFERENTIAL/ B—5—F 7 ard D = 1.5 '
O M1.5x%13.3x 21mm T4.5 O D GEAR DIFFERENTIAL / X752 I:l A—F (D=1.5) I:I
L R W] DIFFERENTIAL T4 I7L il REATED AREA /R
| M15x133x21mmT5 O _
I
a M1.5% 13,3 x 21mm T5.25 O R :
i
O M15x133%21mmT5.5 O LQE L] ML:quM O TGHT :
i i
O M1.5x13.3 x 21mm T5.75 O ki = - :
i
M1.5%13.3x 21mmT6 SOLID AXLE I
o O ‘ SOUDAXLE | [ ygs SOVED,  DOVES | fSRE (e
O M15x13.3 x 21mm T6.5 O
|l M1Sx133x21mmT7 |
OIL/ W
/W f
LENGTH/mm =\ N
&/ mm -3 2 - =
PRELOAD / mm *’efé%f h E=
JUO—F/mm _ ==
REBOUND % ?
iirazekE %
FOAM INSERTS
[ ]ves [ | nO St Js 48 A [ ]YES [ | NO - .
O-RING ON SHAFT FRONT
Llves [INO o ohizouemmn | LIYES LINO | | S0p |7
HOLES IN PISTON
DECLEIS @'_
COMMENTS /iy
REAR
4
our | IN
|

MAIN CHASSIS WEIGHT BALANCER
A y— ) —bNTGIH—

TOTAL WEIGHT
1. Motor Weight PR "
Balancer (25g ) [] YES 25g ce wj
E—f—rhz—h fE 5 ¢
14— (28g) E ]
2.Chassis Balancer (2g) []YES __ PCsX2g § =
Sw— 8524 —(2g) 3 E

e

Total Weight With Car Body
BERH—RT—E 9

()  SCREW NOTUSED/Z%')a—{ERLELY
® SCREWUSED/A)2—{#iF - ROLLING CENTER — ~




110 Electric R/C Lar

SET-UP SHEET / vr 7y Bk SUKIA 5 FF « . V10 BHRCH—

E‘EE [] SARPET [] ASPHALT ;
Yot RS | OIENA O8Ok Qo -
TRACK O :
H— :
TRACTION LOW MEDILM HIGH r 11
name %3| 5 O 0% O% O)4:¢
ESC BATTERIES I SHIM E
gﬁnﬂ';;rmc%unm ESC Fiw — mAh FRONT | '
BODY WING =P mm | mm I
CONTACT M — rE
A P—— ——— TIRES / % 1 4r—
= T SAEL
DATE AIR TEMP. TRACK TEMP. HUMIDITY
Bt w2 H—koh@fl | BE QIAMETER / mm
+ By - bakuindic
MOTOR BRUSH FACE [ySERTS
T—5— Y Fsioz—=z ” A
%ﬁll ﬁ k5w *5'-1"-&.!“: BRUSH COMP:
+  JSLHE - ot
HP_HD{H T SPURGEAR/T ANTI-ROLL BAR / 7 2»F0O—JLs—
FINAL POSITION RACE LENGTH / minutes E=AT AN—FTT -
Bk E L—ARE/ R p /. T p / T FRONT/ 202k REAR /JF
0 88 -
TRANSMISSION/ F5> RS w3y i M‘ =" {L =
" aaium = |,
SHOCKS / aw¥ FRONT / 202k L] VIFETAFL(D=13) L]
FRONT/ 202 REAR /1 )F _
[] BALL DIFFERENTIAL / fi—JLF 7 ] i"'-}.'%:d,:."-:;" .EEE:[?I:J‘!} []
O MI5x133x21mmT425  [] ] ROLLER DIFFERENTIAL/ B—5—F 7 ard D = 1.5 '
O M1.5x%13.3x 21mm T4.5 O D GEAR DIFFERENTIAL / X752 I:l A—F (D=1.5) I:I
L R W] DIFFERENTIAL T4 I7L il REATED AREA /R
| M15x133x21mmT5 O _
I
a M1.5% 13,3 x 21mm T5.25 O R :
i
O M15x133%21mmT5.5 O LQE L] ML:quM O TGHT :
i i
O M1.5x13.3 x 21mm T5.75 O ki = - :
i
M1.5%13.3x 21mmT6 SOLID AXLE I
o O ‘ SOUDAXLE | [ ygs SOVED,  DOVES | fSRE (e
O M15x13.3 x 21mm T6.5 O
|l M1Sx133x21mmT7 |
OIL/ W
/W f
LENGTH/mm =\ N
&/ mm -3 2 - =
PRELOAD / mm *’efé%f h E=
JUO—F/mm _ ==
REBOUND % ?
iirazekE %
FOAM INSERTS
[ ]ves [ | nO St Js 48 A [ ]YES [ | NO - .
O-RING ON SHAFT FRONT
Llves [INO o ohizouemmn | LIYES LINO | | S0p |7
HOLES IN PISTON
DECLEIS @'_
COMMENTS /iy
REAR
4
our | IN
|

MAIN CHASSIS WEIGHT BALANCER
A y— ) —bNTGIH—

TOTAL WEIGHT
1. Motor Weight PR "
Balancer (25g ) [] YES 25g ce wj
E—f—rhz—h fE 5 ¢
14— (28g) E ]
2.Chassis Balancer (2g) []YES __ PCsX2g § =
Sw— 8524 —(2g) 3 E

e

Total Weight With Car Body
BERH—RT—E 9

()  SCREW NOTUSED/Z%')a—{ERLELY
® SCREWUSED/A)2—{#iF - ROLLING CENTER — ~




110 Electric R/C Lar

SET-UP SHEET / vr 7y Bk SUKIA 5 FF « . V10 BHRCH—

RAC. Er’lSPH !
L—2 TEST TRACK CONDITION D gjﬁfg‘;h TR?ﬁ:HIJI" :
G—obikf | QUGN grme . g%k, Oq :
TRACK i :
g, TC :
CTION N l
. ES.,, i iy RrsH C O){: .@ T -|l@1
NAME 3R :
B acing | sHM | SHIM
ESC BATTERIES )
CITY / COUNTRY SP2.0120A wr— SIAC 5000 man FRONT . REAR
/R Hong Kong g T Saor L3 mm[i|__ 2 mm V7
s #r+— SPFD2 2«4 TAMIYA DCS
M -
ARMATURE TIMING SOREX 36R TIRES / 34+ SOREX 36R
= 12.5mm g5+ s4z25 | +10°
DATE AIR TEMP. TRACK TEMP. HUMIDITY
B W Y—%urEE | BE . SENG 63 DIAMETER / o 63
AN,
2z/10| 26 38°c 60°c i s
ggjgi SF I 3-5T + jﬁi"?fffx = Yo-039M ﬂﬁﬂ Yo-039M
%'!IJ"EII ﬁlﬁ? Er-l'f.h:r?ﬂr BRUSH COMP.
+  ISUBE - R
18.3
HP_&‘ID{HT SPURGEAR/T ANTI-ROLL BAR/ 7 2»F0O— )L/ \—
ﬂ"a"&’:"""“" ﬂiﬁﬂmﬂm e =A et A P4 L FRONT/ZE%k REAR /\J 7
48P/ 16T 48p/ 40 T
0.2 km u Soft (D=12) O]
= ——rry— YIZkiD=12)
TRANSMISSION / F5 2 AS i3, SR e
" aaium = |,
SHOCKS / L399 FRONT / 702 T U?I-E:T‘-I-r?'i-. D=13) L]
FRONT/ 202 REAR /) F
28z ? [] BALL DIFFERENTIAL/ i—JLF ] Medium (D =1.4) 7
STAFLI(D=14)
- MI5x133x21mmT42s [ L] ROLLER DIFFERENTIAL / O—5—F 7 Hard (D = 1.5
O M1.5x%13.3x 21mm T4.5 O ET GEAR DIFFERENTIAL / X752 I:l A—F (D=1.5) I:I
O M15x13.3 x 21mm T4.75 O
TREATED AREA / it B
M = MI5x133x21mmTs 0
I
O M1.5 % 13.3 x 21mm T5.25 O i gt : —1 T
== e I = =
0 M15x133x 21mmT5.5 0 LQE EE EE l —— —
O MI5x133x2ImmT575 [ i EE' EE i EE EE
= |t I |t [ 1
M1, . T SOLID AXLE
B SHssEASiomly, RoFoan e SN TRMEMT | WA A
O MI5x13.3x21mm TS O
O M15x133x21mmT7 O 1.5 CAMBER / degr. 2.0
OIL/ W :
50w 4L/ 30w ~ i
LENGTH/mm = =0
PRELOAD / mm ;;y " || — = :i .
48 ZJ)o—F/mm 48 £ J@i’e == = B
REBOUND % e =
70% VA Ly b o 70% =
FOAM INSERTS =
[]YES [w]NO St L A [] ves [wINO = =
Clves [(ANO |2 Spcoywmmes | [L1YES INO | | S5
@ HOLES IN PISTON @
EARLDER—ILH
COMMENTS /X vk
FRONT REAR
pinhrd v
I'J'LITI 0.5

MAIN CHASSIS WEIGHT BALANCER
A y— ) —bNTGIH—

TOTAL WEIGHT : NN @ o] o
1. Motor Weight LEE (O=? ; |
Balancer (25g) [/ YES 25g & w Hfisral o A, ' | T
Ko o His=s= e T @ 5|1
NIrT— £ == =,
®le T O O Oc gle
2.Chassis Balancer (39) []Yes __pesxag | |3 " 3
Sv—85ut—(2g) I TRIOIO - ; — g
S| - i II:_ b , . | [ ]
Total Weight With Car Body S AT \
BEEH— KT —ftx 1338 ¢ x_,» S
_|=fAs
(O  SCREW NOTUSED /A %' a—fEFLAZLY
® SCREWUSED/A%)a—{EH - 0 | ROLLING CENTER




0 )
Q 0
o) )
o ©,
o ©
EE O Gﬂ
= ——— ¥ e
Q
© O O
i
0O
=
O o) 0
. O] | mmmewe|(O 1
SLY  \eUZ
=1 L [ /
P ¥ g

Copyright znl'g_,wmd@puea ‘-_'m} Industrial Co!

1111




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40

